
Frontiers in Microbiology 01 frontiersin.org

Concept development of a 
mainstream deammonification 
and comparison with 
conventional process in terms of 
energy, performance and 
economical construction 
perspectives
Dheeraja Cheenakula 1*, Kai Griebel 2, David Montag 2 and 
Markus Grömping 1

1 Institute NOWUM-Energy, FH Aachen, University of Applied Sciences, Jülich, Germany, 2 Institute of 
Environmental Engineering, RWTH Aachen, Aachen, Germany

Deammonification for nitrogen removal in municipal wastewater in temperate 
and cold climate zones is currently limited to the side stream of municipal 
wastewater treatment plants (MWWTP). This study developed a conceptual model 
of a mainstream deammonification plant, designed for 30,000 P.E., considering 
[...]
solid basis to expand the knowledge on the implementation of 
mainstream deammonification with possible solutions for the 

challenging mainstream conditions in the temperate zones of 
the earth.

2. Materials and methods

2.1. Laboratory experiments of mainstream 
deammonification

For conducting the batch tests, a Sixfors® laboratory-scale plant 
(Infors® HT, Switzerland) was used. The plant consisted of six parallel 
reactors, each equipped with a temperature sensor (pt100) and an 
automatic temperature controller, pH sensor (Redox-electrode, 
Mettler Toledo), dissolved oxygen sensor (polarographic electrode, 
Mettler Toledo), magnetic stirrer, aeration units, and a common 
U-Direct Digital Control (U-DDC) operating panel. Each reactor had 
a total and operating volume of 0.0006 m3 and 0.0005 m3, respectively. 
The “Iris” software, which connected the laboratory-scale plant to a 
desktop, controlled all the operational parameters including process 
control and data logging,−analysis, and-export.

Deammonifying sludges from the side stream of seven MWWTPs 
in Germany were investigated as seeding sludge or inoculum in the 
batch tests for N removal performance. The tested seeding sludges are 
denoted as MWWTP 01 to 07 in this work. Since the biomass activity 
dies or largely drops when the process reaches its procedural limits 
during the batch tests, a model plant of two-stage deammonification 
was set up in the lab as a backup reactor. The backup reactors, one 
(0.025 m3 reactor volume) for the partial nitritation stage and the other 
(0.01 m3 reactor volume) for the anammox stage, were individually 
inoculated with the respective deammonifying sludges to be studied. 
The partial nitritation reactor was intermittently aerated every 4 h. The 
backup reactors were run at an optimum temperature of 30°C to keep 
the biomass in the sludges active.

The six parallel reactors of the Sixfors plant for the batch tests were 
run as sequencing batch reactors (SBR). One SBR cycle refers to a 
single batch test in this study. SBR filling was divided into two steps: 
(i) 0.00025 m3 of fill volume was the respective inoculated 
deammonifying sludge from the backup reactors and (ii) the 
0.00025 m3 was effluent/centrate from the sludge dewatering of large-
scale regional MWWTPs in Germany. Centrate was used only to 
increase the ammonium (NH4-N) start concentration in the batch 
tests to match the N loads of mainstream MWW. The original 
composition of the studied deammonifying sludges at the time of 
sampling from large-scale reactors and used centrate are to be found 
in Table 1.

SBRs were operated in a 12–20 h SBR cycle depending on the 
origin of the tested inoculum or deammonifying sludge. SBRs with the 
sludges of MWWTP 01–02 and 05–06 originated from a single-stage 
deammonification reactor and were therefore operated for 8 h of 
aerobic phase and 12 h of anoxic phase, in which the NH4-N start 
concentration of 150 ± 0.01 g/m3 was provided using centrate after 
sludge dewatering from a local MWWTP. SBRs with the sludges of 
MWWTP 03, 04, and 07 originated from the anammox reactor of a 
two-stage deammonification process and were therefore investigated 
only for an anoxic phase of 12 h, where NO2-N in the SBR was 
provided by sodium nitrite. The initial stoichiometric NO2-N/NH4-N 
ratio of 1.32 was kept during the batch tests for the sludges of 
MWWTP 03, 04, and 07. A wide range of operational parameters like 

https://doi.org/10.3389/fmicb.2023.1155235
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org


Cheenakula et al. 10.3389/fmicb.2023.1155235

Frontiers in Microbiology 04 frontiersin.org

temperature, initial pH, and influent COD:N ratio were tested in 
duplicate determination. Acetic acid was used to adjust the ratio of 
COD:N ratio. Each operational parameter was studied in the selected 
range shown in Table  2 while keeping the other two 
parameters constant.

Wastewater samples at the start and end of the aeration phase and 
the end of every batch test were collected. The respective 
concentrations of N compounds in the samples were examined for the 
confirmation of the metabolic pathway of the deammonification 
process. The concentration of total N (LCK 338, EN ISO 11905-1), 
NO2-N (LCK 342, DIN 38405 D10), PO4-P (LCK 350, DIN EN 6878 
/ D11), SO4

2− (LCK 153), and COD (LCK 114, DIN 38409-H41-H44) 
were measured photometrically using cuvette test kits (Hach Lange®, 
Germany). The error of proximity in the measurement was assumed 
to be 8%. The concentration of NH4-N (Art. Nr. 100,683) and nitrate 
(NO3-N, Art. Nr. 101,842) were analyzed spectro-photometrically 
using test kits (Merck®, Germany) according to EN ISO 9001. TS in 

the deammonifying sludges were determined according to DIN EN 
12,880. Sludge Volume 30 is measured by a settling test according to 
DIN EN 14702–1. The pH of the sludges and centrate after sampling 
from the MWWTPs was measured using GE 117 pH electrode 
(Greisinger® 600,770).

2.2. Description of conventional activated 
sludge plant with upstream denitrification

To be able to find out the suitability of tested deammonifying 
sludges in the current work for mainstream application at the 
developed model plant in section 2.3 the standard or minimum 
requirement of NRR at conventional MWWTP must be determined. 
The standard NRR is nothing but the NRR achieved by the activated 
sludge process, nitrification/−denitrification, in the mainstream of 
conventional MWWTP. Furthermore, the tested deammonifying 

FIGURE 1

Conceptual model of a municipal wastewater treatment plant with mainstream deammonification depicting its energy saving and generating potential.

TABLE 1 The original composition of the tested side stream deammonifying sludges as mainstream inoculum and centrate from various MWWTPs.

Parameter TNb 
[g/m3]

NH4-N 
[g/m3]

NO2-N 
[g/m3]

NO3-N 
[g/m3]

PO4-Pa 
[g/m3]

SO4
2-b 

[g/m3]
CSB 

[g/m3]
TSc 

[g/m3]
SV30 
[ml/l]

pH-value 
[−]

Centrate 01 634 633 0.09 0.89 21.9 0 339 < 0.01 0.05 7.6

Centrate 02 554 554 0 0 25.5 87.9 178 0 0.05 7.4

MWWTP 01 410 263 5 85.3 - - 600 2.6 - 8.2

MWWTP 02 200 138.5 14 47 - - 250 1.25 - 6.8

MWWTP 03 1,300 583.5 500 58 - - - 1.42 - 6.5

MWWTP 04 35.5 14.5 1 1.1 14.7 61.9 100 2.28 300 7.8

MWWTP 05 321 262 6.4 54.7 48.7 98.4 624 3.6 1,450 7.1

MWWTP 06 450 450 0 0 - - 193 3.69 - 7.9

MWWTP 07 285 189 6 88.1 45.8 91.1 647 1.9 150 7.4

aOrtho phosphor, bSulphate, cTotal solids.

https://doi.org/10.3389/fmicb.2023.1155235
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org


Cheenakula et al. 10.3389/fmicb.2023.1155235

Frontiers in Microbiology 05 frontiersin.org

sludges should meet the similar requirement of reactor volume size as 
the nitrification/−denitrification process at conventional MWWTP 
for mainstream suitability. Therefore, the NRR of the 
deammonification process is from here on referred to as volumetric 
nitrogen removal rate (VNRR) in the current work, corresponding to 
the reactor volume.

For this purpose, a sample conventional MWWTP was designed 
for a size of 30,000 P.E. using the dimensioning software Design2Treat® 
(Institut für Siedlungswasserwirtschaft (ISA) der RWTH Aachen, 
2022) that corresponds to a size class of 4 according to the classification 
of MWWTPs in Germany. As a rule, the division into size classes is 
based on the capacity of population equivalent (P.E.). Size class of 4 
represents the capacity of 10,001–100,000 P.E. The design was based 
on the assumption of a standard conventional MWWTP in Germany, 
consisting of three main treatment stages: the preliminary treatment 
for removal of coarse solids through mechanical screenings and grit 
chambers; the primary treatment for removal of settleable organic and 
inorganic suspended solids through sedimentation; the secondary 
treatment for removal of nutrients and organic substances biologically 
through activated sludge process. The secondary treatment uses 
nitrification/−denitrification for N and C removal and chemical 
precipitation for phosphorous removal. The subsequent secondary 
sedimentation ensures the return of activated sludge into the biological 
reactors. The conventional design of the plant provides a required 
specific reactor volume size of approx. 0.173 m3/(P.E.) for nitrification 
and denitrification and a specific electricity demand of 35 kWh/
(P.E.·a) at a design temperature of 12°C. For the design of the plant, it 
was assumed that the values for a size class 4 of MWWTP according 
to Annex 1 of the Wastewater ordinance on requirements for the 
discharge of wastewater into Waterbodies by the Federal Ministry for 
the Environment, Nature Conservation and Nuclear Safety, Germany 
(2004) apply as monitoring values. The main input data, assumptions 
and requirements for the design are summarized in Table 3. Table 4 
describes the volume capacity of each treatment stage, resulting from 
Design2Treat. Further assumptions and characteristics of the designed 
MWWTP can be found in Supplementary material S1.

2.3. Description of the developed MWWTP 
with mainstream deammonification

Based on the previous demonstrations and full-scale studies on 
deammonification in the mainstream of MWWTPs, the results of 
semi-technical trials for COD removal by Kaleß and Pinnekamp 
(2017) and the laboratory results of VNNRs from section 3.1 in the 
current study, a concept of the MWWTP with mainstream 
deammonification was proposed in this work. Regarding the VNRR, 

the plant model was designed to be  able to fulfill the same 
requirements as the conventional activated sludge plant dimensioned 
in section 2.2. As with the conventional activated sludge plant, the 
assumed prerequisite for the mainstream deammonification plant 
model was, that the wastewater is mechanically pre-treated via a 
screening step and a grit chamber for sand and grease. It is followed 
by the combined chemical precipitation of phosphorus and dissolved 
organics using 0.03 kg/m3 iron and 5 ppm polymer and a C removal 
stage that uses an ultra-fine screen with a mesh size of 0.3 mm in the 
form of a drum filter as shown in Figure 1. This way 70–90% COD is 
reduced from the wastewater reaching a possible COD:N ratio of 2.5:1 
prior to the mainstream deammonification stage according to Kaleß 
and Pinnekamp (2017).

According to the work-sheet DWA-M 349 of the German 
Association for Water, Wastewater and Waste (2019), the estimation 
of the required reactor volume of a single-stage reactor for 
mainstream deammonification was carried out based on the VNRR 
required for an MWWTP of size class of 4. If it is also assumed that 
1 gN/(P.E.·d) is eliminated from the overall inhabitant-specific load 
of 11 gN/(P.E.·d) in the primary clarification, approximately 7.5 gN/
(P.E.·d) must be eliminated in the biological stage at a N elimination 
rate of 75% to meet the stringent discharge limits of N according to 
wastewater ordinance in Germany. Without taking into account inlet 
fluctuations and shock loads, this corresponds to a VNRR of at least 
50 gN/(m3∙d). In the laboratory batch tests of section 2.1 a VNRR of 
at least 50 gN/(m3∙d) was achievable by various deammonifying 
sludges under mainstream conditions (8–20°C and pH 6–8, NH4-N 
start conc. 150 ± 0.01 g/m3). For a total N elimination capacity of 83% 
as stated in the latest 33rd DWA performance record of MWWTPs 
by the German Association for Water, Wastewater and Waste (2020), 
the required reactor volume for mainstream deammonification 
resulted as listed in Table 5. Thus, the inhabitant-specific reactor 
volume for mainstream deammonification is in the order of 
magnitude for the conventional activated sludge process depending 
on the proportion of Norganic separated in the ultra-fine screening at 
the C removal stage. However, the dimensioning of the conventional 
activated sludge plant according to Deutsche Vereinigung Für 
Wasserwirtschaft, Abwasser Und Abfall EV (2016) includes 
surcharges, which reflect dynamic effects in the course of loads. 
These uncertainties are not included in the estimation of the 
required reactor volume for mainstream deammonification.

For the secondary sedimentation, a smaller volume of the 
reactor would be  expected as the settling properties of the 
deammonifying sludge are better than those of conventional 
activated sludge. The sedimented sludge from the secondary 
clarification is assumed to be carried back to the partial nitritation 
stage of deammonification as return sludge or discharged as excess 
sludge for sludge treatment. Based on the reports of demonstrational 
and large-scale plants for deammonification in the mainstream, a 
residual load of COD and NO3-N should be removed in the effluent 
of the deammonification stage. The non-filterable part of the COD 
could pass the ultra-fine screen almost unaffected without chemical 
additives. The proportion of the conversion of this organic load is 
unknown in mainstream deammonification. In this regard, the 
entire plant is to be equipped with a biologically activated filter 
downstream of the secondary sedimentation to denitrify the NO3-N 
using the available C and simultaneous COD removal. The 
dimensioning of the filter stage is based on the maximum filter 

TABLE 2 Operational parameters tested in laboratory batch tests.

Parameter Temperature 
[°C]

pH-value 
[−]

COD:N 
ratio [−]

Batch tests of 

temperature

8–45 7.5–7.8 ≤ 1.5

Batch tests of pH-value 20–30 4–10.5 ≤ 1.5

Batch tests of COD:N 

ratio

20–30 7.5–7.8 1.5–6

https://doi.org/10.3389/fmicb.2023.1155235
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org


Cheenakula et al. 10.3389/fmicb.2023.1155235

Frontiers in Microbiology 06 frontiersin.org

velocity of 15 m/h at mixed water inflow. This results in a required 
filter area of 44.3 m2. In dry weather conditions, the filter velocity 
can be 7.95 m/h and thus within a normal range. Three filters with 
a width of 4 m and a length of 7 m should be  provided for the 
reliable operation of the plant. To be able to denitrify the NO3-N in 
case of a lack of available C, a storage and dosing station for acetic 
acid should be provided.

2.4. Assumptions and conditions applied 
for the comparison of the concepts

The developed concept of mainstream deammonification from 
section 2.3 was compared with the conventional activated sludge 
model from section 2.2  in terms of VNRR, energy potential, and 
economical construction/retrofitting perspectives.

The VNRR is defined as the amount of total bound N eliminated 
per cubic meter of reactor volume in a day [gN/(m3·d)]. The VNRR of 
deammonification was experimentally determined for various 
deammonifying sludges under mainstream conditions according to 
section 2.1. As per the daily loads of N and reactor volume in the 
mainstream at the conventional MWWTP listed in Table  3 and 
Tables 4, a 63.5 gN/m3

reactor volume is subjected to the mainstream 
nitrification/−denitrification. In this regard, the VNRR of 50 gN/
(m3∙d) is set as the design basis for mainstream deammonification to 
be achieved in the mainstream based on the laboratory results of 
various deammonifying sludges.

The data for the energy demand and self-generated electricity of 
conventional MWWTP with activated sludge process was extracted 
from the results of Design2treat software and the yearly reports of the 
German Association for Water, Wastewater and Waste (2020) such as 
the 33rd DWA performance record of MWWTPs. The data for the 
energy demand and self-generated electricity of model MWWTP with 
mainstream deammonification was calculated based on the results of 
Design2treat software, Kaleß and Pinnekamp (2017) and the yearly 
reports of the German Association for Water, Wastewater, and Waste.

The treatment stages such as screening plant, grit/grease trap, 
anaerobic sludge treatment, sewage gas storage, treatment and 
utilization, and side stream process water treatment are common for 